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 لائحة أدویة الأمراض غیر المزمنة التي تؤمنھا وزارة الصحة  

 من خلال مراكز شبكة الرعایة الصحیة الأولیة
 

 

Medication 

1. LOCAL ANAESTHETICS 

Lidocaine 1% INJ 50ml 

Lidocaine 2% INJ 50ml 

2. ANALGESICS, ANTIPYRETICS, ANTIINFLAMMATORIES 

Ibuprofen 400mg TAB 

Ibuprofen 100 mg/5ml SYR 

Ketoprofen OINT 2.5% 

Paracetamol 125mg/5ml SYR 

Paracetamol 500mg TAB 

3. ANTIALLERGIC DRUGS 

Epinephrine (Adrenaline) 1mg/ml INJ 

Loratadine 5mg/5ml SYR 

Loratadine 10mg TAB 

Prednisolone 5mg TAB 

Promethazine 25mg TAB 

Promethazine 25mg/ml INJ 

Dexamethasone 25mg/5ml SYR 

*Dexamethasone 500mcg tab 

Dexamethasone 4mg/ml, 1ml INJ 

4. ANTHELMINTICS 

Mebendazole 100mg/5ml 

Mebendazole 500mg TAB 

*Praziquantel 600mg tab 

5. ANTIBACTERIALS 

*Amoxicillin 250mg tab 

Amoxicillin 500mg CAP 

Amoxicillin+Clavulanic Acid 156mg/5ml SUSP 

Amoxicillin+Clavulanic Acid 312mg/5ml SUSP 

Amoxicillin+Clavulanic Acid 625mg TAB 

Azithromycin 200mg syrup 

Azithromycin 250 mg TAB 

Cefixime 100mg/5ml syrup 

Cefixime 400mg Blister 

Clarithromycin 500mg tab 

Cloxacilline 500mg CAP 

Cephalexin 500mg CAP 



Page 2 of 3 
 

Cephalexin 250mg/5ml SUSP 

Ciprofloxacine 500 mg CAP 

Doxycycline 100mg TAB 

Gentamycin 40mg/ml INJ 

Norfloxacine 400mg TAB 

Penicillin phenoxy methyl 250mg TAB 

Sulfamethox/Trimethropr. 400mg+80mg TAB 

Sulfamethox/Trimethropr. 200mg+40mg/5ml SUSP 

6. ANTIBACTERIALS / ANTIPROTOZOAL 

Metronidazole 500 mg tab 

Metronidazole 250 mg tab 

Metronidazole 200mg/5ml SUSP 

7. ANTIFUNGAL / ANTIVIRAL DRUGS 

Fluconazole 50mg/5ml  solution 

Fluconazole 150mg TAB 

Terbinafine 250mg TAB 

Terbinafine 1% CREAM 

Miconazole 2% oral gel 

Nystatin oral SUSP 100000 iu 

*Aciclovir 200mg tab 

Aciclovir cream 

8. ANTI-ANAEMIA 

Ferrous Salt (60mg iron) TAB 

Ferrous Salt oral SUSP 25mg/ml (30ml) 

Ferrous sulfate 200mg + Folic Acid 0.4mg TAB 

9. ANTIPLATELET DRUGS 

Acetylsalicylic Acid 75mg TAB 

10. DERMATOLOGICAL 

Antihemorroidal cream 

Miconazole Nitrate 2% CREAM (30g) 

Bacitracin/Neomycin CREAM 

Betamethasone 0.1% CREAM (15g) 

Hydrocortisone 1% CREAM  

Permethrin Shampoo 1% SOLUTION  (60ml) 

Benzyl Benzoate Lotion 25% (1L) 

Zinc oxide 10% CREAM (30g) 

11. DISINFECTANTS, ANTISEPTICS 

Iodine - PVP 10% SOLUTION 100ml 

Iodine 2.5% SOLUTION 20ml 

Chlorhexidine Gluconate Solution 4%  (100ml) 

Chlorhexidine cream 

12. GASTRO-INTESTINAL DRUGS 

Aluminium Hydroxide 500mg TAB 

Hyoscine butyl bromide (Buscopan)10mg TAB 

Hyoscine butyl bromide(Buscopan) 20mg INJ 

Metoclopramide 10mg TAB 

Loperamide 2mg TAB 

Lactulose 3.3ml/5ml SOL 

*Omeprazole 20mg tab 
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13. HORMONES AND CONTRACEPTIVES 

Depo-Provera (Medroxyprogesterone Depo) 150mg/ml INJ 

Dydrogesterone 10mg TAB 

Microgynon TAB 

Microlut TAB 

Marvelon (Desogestrel 0.15mg + Ethinyl Estradiol 0.03 mg) 

Postinor 750mcg Levonorgestrel  

IUD 'CU-T-380A' 

Condoms 'LATEX' 

14. OPHTHALMIC DRUGS 

Pilocarpin eye drops 

Gentamicin sulfate 0.3% EYE DROPS 

Tetracycline OPHTH. OINT 1% (5g) 

16. PHYCHOTHERAPEUTIC DRUGS 

*Imipramin 25mg TAB 

17. RESPIRATORY DRUGS 

Salbutamol 4m TAB 

Salbutamol 2mg/5ml SYR,150ml 

Dextromethorphan HBr 7.5mg/5ml 

Ambroxol 15mg/ml 

19. VITAMINS AND MINERALS 

Zinc Sulfate 20mg TAB 

Plumpy Sup sachets 

Plumpy nut sachets 

20. INSULIN 

NPH 

70/30 

Rapid 

21. Others 

Atropine 1mg/ml INJ 

vaseline 20g gel 

furosemide 20mg inj 

*Hydralazine 20mg inj 

 


